76

Dhampur Sugar Mills Limited
Annual Report 2023-24

Annexure- 6

Business Responsibility &
Sustainability Report

SECTION A: GENERAL DISCLOSURES

Details of the listed entity

1 Corporate Identity Number (CIN) of the Listed Entity L15249UP1933PLCO005T1
2 | Name of the Listed Entity DHAMPUR SUGAR MILLS LIMITED
3 | Yearof incorporation 22/05/1933
4 | Registered office address Dhampur, Distt. Bijnor - 246761, U.P.
5 | Corporate address 8" Floor, Max House, Okhla Industrial Estate, Phase- llI,
New Delhi-170020
6 | E-mail investordesk@dhampursugar.com
7 | Telephone 011-41259400
8 | Website www.dhampursugar.com
9 | The financial year for which reporting is being done 15t April 2023 to 315t March 2024
[...]
to responsible sourcing and ethical business conduct.

Others - please specify

Provide details of any corrective actions taken or underway to address significant risks / concerns arising from the
assessments at Question 4 above.

Not Applicable



106 Dhampur Sugar Mills Limited
Annual Report 2023-24

Businesses should respect and make efforts to protect and restore
PRINCIPLE the environment

Essential Indicators

1 Details of total energy consumption (in Joules or multiples) and energy intensity, in the following format:

Parameter FY 2023-24 FY 2022-23

(Current Financial Year) (Previous Financial Year)

From Renewable Sources

Total electricity consumption (A)(GJ) 0 0
Total fuel consumption (B)(GJ) 9,766,379.90 9,444,892.65
Energy consumption through other sources (C)(GJ) 0 0
Total energy consumption from Renewable sources 9,766,379.90 9,444,892.65
(A+B+C)(GJ)

From Non - Renewable Sources
Total electricity consumption (D)(GJ) 219.33 198.23
Total fuel consumption (E)(GJ) 11,692.88 0
Energy consumption through other sources (F) (GJ) 0 0
Total energy consumption from Non-Renewable sources 11,912.21 198.23
(D+E+F)(GJ)
Total energy consumed (A+B+C+D+E+F) 9,778,292.11 9,445,090.88
Energy intensity per rupee of turnover 0.000370 0.000334
(Total energy consumption/ turnover in INR)
Energy intensity per rupee of turnover adjusted for 0.000370 0.000334

Purchasing Power Parity (PPP)
(Total energy consumed / Revenue from operations

adjusted for PPP)

Energy intensity in terms of physical output Sugar: 10.26 GJ/MT of Sugar(i) Sugar: 15.06 GJ/MT of Sugar(i)
Ethanol: 23.96 GJ/KL of Ethanol: 20.01 GJ/KL of
Ethanol(ii) Ethanol(ii)
Chemical: 29.38 GJ/MT of Chemical: 29.26 GJ/MT of
Chemical(iii) Chemical(iii)
Potable spirit: 0.89 GJ/ Potable spirit: 0.82 GJ/
Number of cases of potable Number of cases of potable
spirit(iv) spirit(iv)

Energy intensity (optional) - the relevant metric may be = -
selected by the entity

Indicate if any independent assessment/ evaluation/assurance has been carried out by an external agency? (Y/N)If yes, name
of the external agency. No

*FY 22-23 data have been re- calculated.

2 Does the entity have any sites / facilities identified as designated consumers (DCs) under the Performance, Achieve and
Trade (PAT) Scheme of the Government of India? (Y/N) If yes, disclose whether targets set under the PAT scheme have been
achieved. In case targets have not been achieved, provide the remedial action taken, if any.

The company does not have any sites/ facilities identified as designated consumers (DCs), under the Performance, Achieve and
Trade (PAT) Scheme of the Government of India. The company is not an energy-intensive industry as specified by the PAT scheme.



Corporate Overview
Statutory Reports
Financial Statements 107

3 Provide details of the following disclosures related to water, in the following format:

Parameter FY 2023-24 FY 2022-23

(Current Financial Year) (Previous Financial Year)

Water withdrawal by source (in kilolitres)

(i) Surface water 0 0

(ii) Groundwater 639,835.00 496,292.00
(iii) Third party water 0 0

(iv) Seawater/ desalinated water 0 0

(v) Others 0 0
Total volume of water withdrawal (in kilolitres) (i + ii + iii 639,835.00 £496,292.00
+iv+v)

Total volume of water consumption (in kilolitres) 639,835.00 496,292.00
Water intensity per rupee of turnover 0.0000242 0.00001756

(Water consumed in KL/turnover in INR)

Water intensity per rupee of turnover adjusted for = -
Purchasing Power Parity (PPP)(

Total water consumption / Revenue from operations

adjusted for PPP)

Water intensity in terms of physical output Sugar: 0.67 KL/MT of Sugar(i) ~ Sugar: 0.79 KL/MT of Sugar(i)
Ethanol: 1.567 KL/KL of Ethanol: 1.05 KL/KL of
Ethanol(ii) Ethanol(ii)
Chemical: 1.92 KL/MT of Chemical: 1.54 KL/MT of
Chemicalliii) Chemical(iii)
Potable spirit: 0.06 KL/Number Potable spirit: 0.04 KL/Number
of cases of potable spirit(iv) of cases of potable spirit(iv)

Water intensity (optional) - the relevant metric may be - -
selected by the entity

Indicate if any independent assessment/ evaluation/assurance has been carried out by an external agency? (Y/N) If yes, name
of the external agency. Yes, we have conducted independent assessment through an external agency named Augtin Aquafier.

4 Provide the following details related to water discharged:

Parameter FY 2023-24 FY 2022-23
(Current Financial Year) (Previous Financial Year)

Water discharged by destination and level of treatment (in kilo litres)
(i) To Surface water
a. Notreatment = -

b. With treatment - please specify level of treatment = -
(i) To Groundwater
a. Notreatment = -

b. With treatment - please specify level of treatment = -
(iii) To Seawater
a. Notreatment - -

b. With treatment - please specify level of treatment = -
(iv) Sent to third-parties

a. Notreatment - -

b. With treatment - please specify level of treatment = -
(v) Others

a. Notreatment = -

b. With treatment - please specify level of treatment = -
Total volume of water discharged (in kilolitres)(i + ii + iii + iv + v) - -




108 Dhampur Sugar Mills Limited
Annual Report 2023-24

Indicate if any independent assessment/ evaluation/assurance has been carried out by an external agency? (Y/N)If yes, name
of the external agency.

Yes, we have conducted independent assessment through an external agency named Augtin Aquafier.

5 HastheentityimplementedamechanismforZeroLiquid Discharge?If yes, provide details of its coverage andimplementation.

Yes, the company has implemented a mechanism for Zero Liquid Discharge. Both of our plants have Effluent Treatment Plants
(ETP)with capacities of 1800 KLD and 4500 KLD in Rajpura and Dhampur, respectively. We do not discharge the treated water
into any water body. Instead, the treated water is used for irrigating our land and is provided to nearby farmers according to
their irrigation needs. The nutrient-rich water helps the farmers increase their yield. We have a Condensate Polishing Unit
(CPU) system (600 KLD in Rajpura, 1728 KLD in Dhampur Sugar, and 4500 KLD in Dhampur Distillery) designed to treat and
purify condensate water generated during the evaporation and crystallization processes. The Sewage Treatment Plants (STP)
installed (50 KLD in Rajpura, 220 KLD in Dhampur) for the treatment of domestic water, post which the treated water is used
in the gardening.

ZLD process followed for Distillery operations: A condensate polishing unit has been installed which takes care of spent
lees (sediment of alcohol generated from molasses), blow down generated from the cooling tower, as well as the washing and
process condensate from the evaporation plant. After treatment of the streams at the CPU, treated condensate is recycled
to process for dilution and as a cooling tower which results in achieving zero liquid discharge (ZLD). Due to the recycling of
the process condensate, freshwater demand is reduced to a large extent. Spent wash is treated by a multi-effect evaporator
followed by a slop-fired boiler and grain slop (Spent Wash)is passed through decanters for the separation of suspended solids.
Thin slops from the decanter are partly recycled back to process and the balance is fed to Thin Slop Evaporation Plant for
concentration of remaining solids to form Syrup (20 - 30% w/w TS). The thin slop and syrup mixture is dried in a Steam Tube
Bundle Dryer for producing DDGS which is used as an Animal Feed Supplement(AFS). The AFSis utilized as cattle-feed, poultry
feed, and fish feed ingredients. The process condensate is recycled back into the process after treatment in CPU.

ZLD process followed for Sugar operations: Sugar is made by the processes of milling, clarification, evaporation, crystallization,
and centrifugation. Millhouses and Boiling houses are some sources that lead to the generation of effluent. Physio-chemical
and biological processes are used in the process designed for Zero Liquid Discharge System.

The steps are following:

Step 1- Screening: Untreated wastewater has more suspended particles and floatable components, which contribute to
organic and inert matter in the released effluent that must be removed. The untreated effluent is initially passed through
fixed bar screens, which separate and remove all of the larger suspended solids and floatable materials. Gravity transports the
screened effluent to the oil and grease removal tank.

Step 2- 0il & Grease trap: With the help of gravity, the sugar effluent from the bar screen chamber enters the O & G treatment
chamber. During the detention time (half an hour), oil and grease will float to the surface of the tank and be removed using
mechanical equipment such as an oleophilic, belt-type oil skimmer.

Step-3- Equalization tank: The raw effluent is let into the equalization tank, where it is continuously mixed with a floating
aerator oran air-diffused system to homogenize the combined effluent from various plant sources and preserve homogeneous
effluent characteristics.

Step 4- pH neutralization: The pH of the effluent is usually low. So, before letting the raw effluent into the other subsequent
units, the equalization tank contentis neutralized by dosing lime, caustic soda, or soda ash in the equalization tank to neutralize
the pH of the raw effluent.

Step-5- Primary clarifier: The primary clarifier receives the neutralized effluent from the Equalization Tank. To remove
suspended materials, many types of primary clarifiers (such as conventional or lamella) are used. The clarifier's supernatant is
pumped to the next treatment unit. The clarifier sludge is delivered to the sludge drying beds.

Step-6- Aerobic treatment: The sludge is biologically converted into various end products, such as methane and CO2.
Treatment methods include Up-flow Anaerobic Sludge Blanket (UASB) reactors, activated sludge processes, bio-towers, and
extended aeration tanks.

Step 7- Secondary clarifier: Depending on the operating conditions, each kilogram of Biological Oxygen Demand (BOD)
removed produces 0.45-0.80 kg of sludge. The surplus sludge generated must be evacuated to maintain a sufficient Mixed
Liquor Suspended Solids (MLSS) concentration in the aeration tank; otherwise, the bacterial population in the aeration tank
will be quite high.

Step 8- Multi-grade filter (MGF): The suction of the multi-grade filter feed transfer pump will receive treated wastewater.
Filter feed pumps transport treated wastewater and treated water collected upstream of the MGF to downstream.



Corporate Overview
Statutory Reports
Financial Statements 109

Step-9- Activated carbon filter: Suspended solids, color, and odor are all removed using an activated carbon filter. A cylindrical
mild steel vessel with dished ends makes up an activated carbon filter. For advanced treatment, membrane processes like
reverse osmosis is used to further treat wastewater for re-use.

Step 10-Irrigation: The final treated water is now ready to be utilized for irrigation purpose.

Please provide details of air emissions (other than GHG emissions) by the entity, in the following format:

Parameter Please FY 2023-24 (Current FY 2022-23(Previous Financial Year)

specify unit Financial Year) —

Distillery

NOx MT 280.35 43.95Mg/Nm3 31.6 Mg/Nm3
SOx MT 117.70 23.7Mg/Nm3 26.8 Mg/Nm3
Particulate matter (PM) MT 224.89 74.25Mg/Nm3 42 .9 Mg/Nm3
Persistent organic pollutants (POP) - = Not Tested Not Tested
Volatile organic compounds (VOC) - - Not Tested Not Tested
Hazardous air pollutants (HAP) - = Not Tested Not Tested
Others - please specify (CO) - = 1.195 1
Indicate if any independent assessment/ evaluation/assurance has been carried out by an external No
agency? (Y/N)If yes, name of the external agency.

Provide details of greenhouse gas emissions (Scope 1and Scope 2 emissions) & its intensity, in the following format:

Parameter Unit FY 2023-24 FY 2022-23
(Current Financial Year) (Previous Financial Year)

Total Scope 1 emissions (Break-up of the | Metric tonnes of C02 20,165.93 19,185.17

GHG into CO2, CH4, N20, HFCs, PFCs, SFB, | equivalent

NF3, if available)

Total Scope 2 emissions Metric tonnes of CO2 43.62 39.29

(Break-up of the GHG into CO2, CH4, N20, | €quivalent

HFCs, PFCs, SF6, NF3, if available)

Total Scope 1and Scope 2 emission Metric tonnes of CO2 0.00000076 0.00000069

intensity per rupee of turnover equivalent/INR

(Total Scope 1and Scope 2 GHG emissions

/ Revenue from operations)in INR

Total Scope 1and Scope 2 emission - - -

intensity per rupee of turnover adjusted

Total Scope 1and Scope 2 emission Metric tonnes of CO2 0.00000076 0.00000069

intensity per rupee of turnover adjusted equivalent/INR

for Purchasing Power Parity (PPP)

(Total Scope 1and Scope 2 GHG emissions

/ Revenue from operations adjusted for

PPP)

Total Scope 1and Scope 2 emission tC02e/MT of Sugar(i) 0.021196(i) 0.030654(i)

intensity in terms of physical output tC02e/KL of Ethanol(ii) 0.049513(ii) 0.040732(ii)
tC02e/MT of Chemical(iii)
C026/Number of cases of 0.060713(iii) 0.059547(iii)
potable spirit(iv) 0.001839(iv) 0.001661(iii)

Total Scope 1and Scope 2 emission - = -

intensity (optional) - the relevant metric

may be selected by the entity

Indicate if any independent assessment/ evaluation/assurance has been carried out by an external agency? (Y/N) If yes, name

of the external agency. No

*Providing emissions intensity in terms of physical output for multiple products in one unit is not feasible due to the variations

in production outputs.

**Scope Tand Scope 2 emissions for FY 22-23 have been recalculated.



110 Dhampur Sugar Mills Limited
Annual Report 2023-24

8 Does the entity have any project related to reducing Green House Gas emission? If Yes, then provide details.

We have implemented several measures to increase the efficiency of our manufacturing processes. These measures have
resulted in lowering steam consumption in the production process, which has reduced our fuel consumption and, in turn,
decreased our GHG emissions. Most of the energy used in our production processes comes from renewable fuels such as
bagasse, slop, and molasses. The surplus renewable energy generated is exported to the state grid (UPPCL), aligning us with
UN SDG7, which focuses on sustainable and clean energy usage.

We have conducted energy audits in our plants to improve efficiency and reduce energy wastage and consumption. Based
on the recommendations from these studies, various steam and power reduction schemes have been implemented or are
currently being implemented to minimize energy consumption and reduce GHG emissions.

9 Provide details related to waste management by the entity, in the following format:

Parameter FY 2023-24 FY 2022-23
(Current Financial Year) (Previous Financial Year)

Total Waste generated (in metric tonnes)

Plastic waste (A) 1,231.00 691.63
E-waste (B) 0.44 0.24
Bio-medical waste (C) 0.10 0.00
Construction and demolition waste (D) 0.00 0.00
Battery waste (E) 0.00 0.30
Radioactive waste (F) 0.00 0.00
Other Hazardous waste (Used Qil)(G) 0.49 0.68
Other Hazardous waste (Qil-soaked cotton)(G) 0.14 0.14
Other Non-hazardous waste generated (Carton Box)(H). 394.60 -
Total(A+B+C+D+E +F + G+H) 1,626.77 692.99
Waste intensity per rupee of turnover 0.00000006 0.00000002
(Total waste generated / Revenue from operations)

Waste intensity per rupee of turnover adjusted for 0.00000006 0.00000002

Purchasing Power Parity (PPP)
(Total waste generated / Revenue from operations

adjusted for PPP)

Waste intensity in terms of physical output Sugar: 0.0017 MT/MT of Sugar{i) Sugar: 0.0011 MT/MT of Sugar(i)
Ethanol: 0.0040 MT/KL of Ethanol: 0.0015 MT/KL of
Ethanol(ii) Ethanol(ii)
Chemical: 0.0049 MT/MT of Chemical: 0.0021 MT/MT of
Chemical(iii) Chemicalliii)
Potable spirit: 0.0001 MT/ Potable spirit: 0.0001 MT/
Number of cases of potable Number of cases of potable
spirit(iv) spirit(iv)

Waste intensity (optional) - the relevant metric may be - -
selected by the entity

For each category of waste generated, total waste recovered through recycling, re-using or other recovery operations